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Executive Summary

This report provides information on the structural performance of five candidate adhesives for
steel-to-glass connections, based on experimental, numerical and analytical investigations
undertaken by the Glass and Fagcade Technology Research Group at the University of
Cambridge. The investigations were limited to small scale tests subjected to short term
loading in laboratory conditions and as such do not provide sufficient information for
designing or specifying real-world connections.

This report however provides essential information for constructing accurate numerical
models of steel-glass adhesive joints and is useful for identifying the most promising
adhesives on which further tests should be carried out.

The precise details of the steel-glass connection (and hence its performance requirements)
have yet to be established. Nevertheless the report identifies three potentially suitable
adhesives that should be investigated further. A quantitative adhesive selection chart is
provided in the conclusion that could be used to further reduce the number of potentially
suitable adhesives when the performance requirements are established.

The report was commissioned by the Steel Construction Institute and formed part of the
“Innoglast” research project funded by the European Commission.
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1 Introduction

Physical experiments were designed and undertaken to determine the structural
performance of a range of adhesives for glass-steel architectural applications when
subjected to quasi-static short-term loads. Single-lap shear tests and adapted T-peel tests
were carried out on 6 adhesives. The adhesives tested were a two part silicone adhesive
Dow Corning DC993 (DC993); a silicone adhesive Dow Corning DC895 (DC895); a two part
polyurethane adhesive SikaForce 7550 L15 (SikaForce); a two part acrylic adhesive Holdtite
3295 (Holdtite); a UV cured acrylic adhesive Bohle 682-T (Bohle) and a two part modified
epoxy adhesive 3M 2216B/A (3M). The tests were commissioned by the Steel Construction
Institute and formed part of the “Innoglast” research project funded by the European
Commission.

In parallel, analytical and numerical models were undertaken to predict the performance of
the adhesive joints. In order to complete these numerical and analytical investigations it was
necessary to undertake preliminary investigations on the adhesives to establish some of the
fundamental mechanical properties were not available from the manufacturers / suppliers.

The preliminary investigations on the bulk adhesive properties are described in section 2
and the experimental investigations on the steel-glass specimens are summarised in section
3. Section 4 provides information on the numerical and analytical modelling and the
goodness of fit between these models and the experimental data.
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2 Preliminary Investigations

In order to model the adhesives accurately it was important to determine the effects of stress
magnitude and stress duration on the shear modulus of the bulk material. Some of the
mechanical properties required to characterise the stiffness of the bulk material were
available in the respective adhesive data sheets (Appendix E) and some further properties
were provided through subsequent communications with the adhesive manufactures. The
information made available by the manufacturers was however insufficient to assemble an
accurate constitutive model of the adhesives. In particular, none of the manufacturers could
provide sufficient data to decouple the visco-elastic decay constant from the elasto-plastic
behaviour of adhesives. Preliminary experiments using dumbbells of each adhesive were
therefore conducted to determine the visco-elastic and elasto-plastic properties
independently of each other. The visco-elastic properties were first obtained, and a discrete
loading strategy was subsequently devised to establish the elasto-plastic properties.

2.1 Dumbbell Preparation

The bulk material properties of the adhesives were obtained from tensile tests on adhesive
dumbbells shown in Figure 2.1 following the procedures set out in BS EN ISO 527-1:1996
and BS EN ISO 527-2:1996 (BSI, 1996a)
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Figure 2.1 Dumbbell Geometry (BSI, 1996a)

The dumbbells were cast into specially prepared silicone rubber moulds (cf. product
datasheet, Appendix E) which were in turn cast around existing injection moulded nylon
dumbbells. The silicone rubber was out-gassed during curing (using a vacuum chamber) in
order to minimise the number of trapped air bubbles, improving the quality of the mould.
Once cured, the mould was sprayed with a medium duty silicone release agent and the
adhesives were deposited into the mould and out-gassed to remove air bubbles. Finally a
sheet of PTFE was manually pressed onto the on top of the mould squeezing out excess
adhesive in order to give a good finish on both sides of the dumbbell.

All the dumbbells were 4mm thick apart from the Holdtite and Bohle dumbbells, which were
cast into 1mm thick dumbbells. For the Bohle adhesive this constraint was imposed by the
depth of penetration of the UV radiation. It is possible to cast a 4mm thick dumbbell using the
Holdtite, but the heat generation during, and the brevity of, the curing process results in
distortions and entrapped air bubbles in the dumbbell. By reducing the thickness to 1mm, a
better sample quality was achieved (some air bubbles were still present as there was not
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sufficient time to out-gas the samples before curing took place). A range of the dumbbells
produced is shown in Figure 2.2.

Figure 2.2 Holdtite, Bohle, 3M and DC993 Dumbbells (shown from left to right).

Whilst the preparation of the SikaForce and 3M adhesives was straightforward and high
quality dumbbells were produced, there were several issues associated with the other
adhesives. The DC993 was very difficult to separate from the mould, even with the release
spray. As a result the edge quality of these dumbbells was not as good as the other
adhesives. The Bohle was cured in 2/3 layers to ensure that no uncured adhesive was left in
the centre of the sample. The Holdtite was difficult to prepare and to ease this; the ratio of
the hardener to resin was decreased as much as possible without affecting the tensile
strength (as stated in the product datasheet in Appendix E). This afforded us enough time to
achieve a level finish on the dumbbell, even if all the air bubbles could not be removed.

2.2 Procedure for determining the viscous properties of adhesives

All the numerical modelling was carried out in a commercial Finite Element software LUSAS
v14.3. The software describes visco-elasticity by a stress relaxation function:

G(t) = GyeFt (2.1)

where G, is the visco-elastic shear modulus, and § is the decay constant. These material
properties were not available from the adhesive manufactures and were determined from the
tensile tests on adhesive dumbbell described in section 2.1. The tests were carried out on an
Instron 5500R electromechanical testing machine.

The ideal experimental procedure fro determining visco-elastic properties is to apply an
instantaneous uniform tension to the dumbbells up to a predefined extension, followed by a
period of unchanged extension while the decay of the load is recorded. However, in practice
viscous energy is dissipated during the time required to achieve the predefined extension,
i.e. the fast loading stage. Moreover, due to the momentum generated by a fast loading rate,
the extension tends to overshoot the predefined extension, and then returns to it, which leads
to a further loss of viscosity. Therefore, a correction of the experimental data was required
and is described here using the 3M adhesive dumbbell test as an example (Figure 2.3).
Assuming that in the very early loading stage (confined by a change in the stress / time
gradient of less than 20%) no viscosity is lost, the slope in that stage is assumed to be purely
elastic and is extrapolated to determine the viscosity-independent stress (point A in Figure
2.3). This corresponds to the time when the predefined extension is first reached (point A in
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Figure 2.4). From Figure 2.4 it is possible to determine the time at which constant extension
is reached, denoted as point B. The corrected visco-elastic behaviour, shown as dashed
lines in Figure 2.3 and Figure 2.4, are therefore obtained by joining the origin with point A
through to point B. A small error is introduced by joining point A and point B with a straight
line, but given the relatively long time-scale of the test (cf. Figure 2.5) this error is considered

to be negligible.
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Figure 2.3 Extract of stress vs. time relationship from visco-elasticity test of 3M dumbbell
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Figure 2.4 Extract of strain vs. time relationship from visco-elasticity test of 3M dumbbell

Since the extension and Poisson’s ratio are known, the stress vs. time relationship can be
converted into shear modulus vs. time relationship, from which the decay constant 8 can be
obtained by curve fitting and the shear modulus G, can be calculated by subtracting the
residual shear modulus from the initial shear modulus, as shown in Figure 2.6.

Two methods have been used to identify the appropriate decay constant. Method 1 (M1)
minimises the sum of the square of differences between the experimental value for shear
modulus and those calculated from the stress relaxation function (Eq 2.1), which produces a
decay constant of 0.39 (denoted by the dashed line in Figure 2.6). This method is preferable
if the shear modulus is of major concern, but it will underestimate the adhesive stiffness
during the decay period. Method 2 (M2) minimises the sum of square of differences between
time from the test and that from the stress relaxation function (Eq 2.1), which produces a
decay constant of 0.040 (denoted by the dotted line in Figure 2.6). This method is preferable
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if the total decay time is of major concern, but will lead to an overestimation of the adhesive
stiffness at high strain rates. In this investigation, the strain rates are relatively low and the
shear modulus is of primary interest, therefore method 1 is preferred. Furthermore, this
produces more conservative results for real world applications of the data. Nevertheless,
results from both methods (M1 and M2) were plotted in subsequent parts of this report to
define an upper and a lower limit within which the experimental results are expected to lie.
The visco-elastic properties of all the adhesives obtained by both methods are summarised
in Table 2.1.

Total decay time t,
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Figure 2.5 Complete stress vs. time relationship for 3M dumbbell test
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Figure 2.6 Shear modulus vs. time relationship for 3M dumbbell
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Table 2.1 Viscc-elastic properties of adhesives.

DC993 | SikaForce* = Holdtite 3M Bohle
Poisson’s
Ratio 0.49 0.39 0.39 0.46 0.30
G, (MPa) 0.031 1.50 195.89 201.88 386.23
ty (S) 54 92 600 500 1000
B M1 1.23 0.77 0.087 0.39 0.022
M2 1.30 0.75 0.075 0.040 0.0069

* SikaForce properties were obtained from reused samples.

2.3 Procedure for determining the elasto-plastic properties of adhesives

The total decay time, ty, taken for the shear modulus to fall to the residual (constant) value,
was identified from the viscous test described in the previous section. The elasto-plastic
properties were tested experimentally using a discrete load-step strategy on dumbbell
specimens of the adhesive in an Instron 5500R electromechanical testing machine. The total
loading period was divided into at least 10 intervals, and in each increment the load was kept
constant for a duration t; = ;. The last points of each load interval, referred to as the
stabilised points in Figure 2.7, therefore represent load vs. displacement relationship of the
adhesive independent of viscous decay. An expression for the elasto-plastic stress-strain
relationship was obtained by polynomial curve fitting to these stabilised points (Figure 2.8).
The failure stress was obtained by substituting the mean failure strain of the nominally
identical dumbbells tested into the polynomial function (Figure 2.8). The elasto-plastic
properties for each adhesive are summarised in Table 2.
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Figure 2.7 Typical load vs. displacement curve for elasto-plastic test on 3M dumbbell
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Figure 2.8 Experimental data and polynomial curve fitting curve for the stress vs. strain
relationship of 3M.

Table 2.2 Summary of stress vs. strain relationship independent of viscosity.

Elasto-plastic stress-strain relationship = R*value = Failure strain
&r
DC993 o=0.3116-1.0691£% + 1.8825¢ 0.9943 1.33
0=1142.312¢, for 0 < £< 0.00135;
Holdtite o =227681% - 1358752 + 324.95¢ + 0.9132 0.0265
1.1255, for £ >0.00135 '
3M o=49.037¢° - 53.51352% + 35.575¢ 0.9858 0.35
Bohle o=-2336.45>-705.815% + 53.499¢ 0.9196 0.038
—_ 4 3 2
SikaForcer | O~ 920367+ 128'23?55 - 1849527+ 1 9997 1.06

* SikaForce was tested using a different loading strategy, i.e., continuously slow loading,
which means that this stress vs strain relationship is not completely viscosity-free. Due to
lack of materials, further investigation was not possible.

Conclusions

Establishing the fundamental bulk material properties of adhesives is a non-trivial task, but is
essential for constructing accurate numerical and analytical models. The visco-elastic elastic
properties may become negligible for long load durations, but may be significant for load
durations that are relevant to this steel-glass connection such as soft body impact, hard body
impact and wind induced loads. Ignoring the viscous characteristics of the adhesive
behaviour would result in an overestimation of the deformation and an underestimation of the
stresses.
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The two methods used to identify the appropriate decay constant (i.e. M1 and M2) produce
comparable B values for DC993, SikaForce, and Holdtite, while significantly different values
for 3M and Bohle. These discrepancies suggest that the visco-elastic relationship in Equation
2.1 can accurately characterise the performance of some but not all adhesives. This is an
interesting phenomenon that merits further research, but is outside the scope of this
investigation.

The adhesive properties shown in table 2.1 that the adhesives investigated in this study have
a very wide range of shear moduli and decay times. For example the stiffest adhesive is
12,500 stiffer than the most flexible adhesive. Furthermore, despite their different chemical
compositions, the elastic shear moduli, G,, of the different adhesives seem to be related to
the bond thickness, t, such that G, = e™.
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3 Experimental Investigations

The ability of the six adhesives (DC993, DC895, SikaForce 7550, Holdtite 3295, and Bohle
682-T) to form a load bearing steel-to-glass connection was tested experimentally through a
single lap shear (SLS) set-up based on ASTM D1002-99 (ASTM, 1999) and a T-peel test
adapted from the guidelines in ASTM D1876-93 (ASTM, 1993)..The test geometries used are
shown in Appendix A — Test Geometries. A total of sixty specimens were tested composed of
5 specimens x 6 adhesives x 2 test set-ups.

The two test set-ups (SLS and T-Peel) were designed to give the same bonding area
dimensions of 1250mm?, so that a direct comparison could be made between both sets of
results. 10mm thick fully toughened glass was used throughout with 150mm x 200mm for the
SLS and 150mm x 150mm for the T-Peel.

3.1 Sample Preparation

At all times the adhesive manufacturer's recommendations were strictly followed to achieve
maximum possible strength. The samples were made up of 2 identical bright mild steel
(conforming to BS EN 10277-2:2008) (BSI 2008)) elements and 1 larger fully toughened
glass component manufactured to BS EN 12150-2:2004 (BSI 2004).

3.1.1 Surface Roughness

Surface roughness of the steel adherends was not a major consideration for some of the
adhesives as they have gap filling properties. However, careful preparation of surfaces was
required for the adhesives with more stringent guidelines for bond thickness. This applied to
Bohle, Holdtite and 3M. Full details are in Appendix D — Extended Sample Preparation. No
roughening was applied to the glass surfaces.

3.1.2 Cleaning & Priming

For all adhesives, surfaces were required to be free from foreign matter and contaminants
such as grease/dust. Dow Corning R40 universal cleaning agent was poured onto a lint free
cloth and then wiped over the surfaces and left to evaporate, as per manufacturer
recommendations. In addition to this, a primer was required for SikaForce and DC993 (but
no primer was required for the other adhesives). More details are in.

3.1.3 Sample Assembly

Specially designed jigs were used to ensure that the joints were aligned correctly. The
optimal thickness of the adhesives varied considerably from 6mm for DC993 to 0.106mm for
Bohle. Glass microsphere spacers were used to ensure optimal spacing in thin adhesive
layers. Thicker adhesive layers were achieved by using temporary glass shims to produce
the required bond line thickness. The thickness of each joint is specified in Table 3.1. Joint
movement during curing was kept to a minimum to prevent imperfections such as air bubbles
entering the joint. The Bohle adhesive required UV radiation to cure. Full details of the
experimental preparation and bond widths are attached in Appendix D.

Table 3.1 Summary of Preparation Values for each Adhesive

DC993 @ DC895 @ SikaForce Holdtite 3m Bohle
Handling Time 24 hrs 24hrs 1hr 2-3 mins 8-12 hrs 40s
Curing Time 7 days 7 days 2-3 hrs 5 mins 7 days 40s
Surface R, 0.47um R, 0.47um R,0.2um
Roughness NA NA NA R,0.66um | R.0.66um | R.0.3um
Bond Thick. (mm) 6 6 3 0.106 0.212 0.106
Displacement 2 SLS 6 SLS 2 8SLS 0.18 SLS 0.1 SLS 0.1 SLS
Rate (mm/min) 2 TPeel @ 6 TPeel 1 TPeel 0.1 TPeel 0.1 TPeel 0.1 TPeel

Innoglast report_090710mo.doc Page 12



3.2 Test Apparatus

Tests were performed using an Instron 5500R electromechanical testing machine. Load and
both in-plane and lateral displacements were measured by means of linear variable
differential transformers (LVDTs). The apparatus for both of the test set-ups are shown in
Figure 3.1.

Horizontal LVDTs

_Steel Plates ELa) | L
\\ iy
: | ¥ Vertical LVDTs

b
~

-

Figure 3.1 Test Setup for both the Single Lap Shear (left) and T-Peel (right) tests

3.3 Test Procedure

Due to the elasto-plastic nature of adhesive failure the tests were all displacement controlled
rather than load controlled. The tests were manually halted once the load had fallen to zero
and total failure had occurred.

The visco-elastic behaviour of adhesives means that the displacement rate for these tests is
an important consideration. Different strain rates would produce different responses and
hence results. Individual displacement rates for each adhesive were chosen to induce failure
within 5 to 10 minutes. The displacement rates are shown in Table 3.1.

3.4 Test Results & Observations

3.4.1 Results

A summary of the results is shown in Table 3.2. The coefficient of variation (= standard
deviation / mean) is a dimensionless measure of the dispersion of the maximum loads and
allows comparisons of the variability of the different adhesives tested.

The load-extension results for each adhesive are plotted in Appendix B.
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Table 3.2 Summary of Test Results (* Denotes Glass Failure)

Extension at

Time to Max Load

Coefficient of

Adhesive Test Type | Max Load (kN) Max Load (mm) (s) Variation
1.205 23.39 461
0.580 15.76 256
SLS 0.786 19.93 345 0.259
0.955 20.53 382
0.916 18.94 364
DC895 1.001 11.79 282
0.788 1217 208
T-Peel 0.649 8.48 180 0.241
1.139 15.70 210
1.185 9.69 190
0.853 8.66 475
0.845 7.31 465
SLS 0.772 8.60 460 0.065
0.733 7.34 366
0.774 7.23 398
DC993 1.369 2.71 125
1.498 3.75 132
T-Peel 1.353 2.21 110 0.105
1.431 2.16 98
1.129 1.42 81
1.865 1.76 99
1.863 2.91 229
SLS 0.554 1.35 86 0.484
1.675 1.38 151
) 0.717 1.65 103
SikaForce 1.025 0.90 43
1.208 0.31 25
T-Peel 1.486 0.26 26 0.205
1.526 0.41 40
0.977 0.19 15
8.389 0.21 365
9.656 0.31 418
SLS 9.967 0.31 364 0.094
7.934 0.30 302
3M 9.147 0.28 330
2.146 0.12 134
6.226 0.18 116
T-Peel 6.093 0.05 153 0.413
2.951 0.13 138
5.227 0.06 207
19.058* NA NA
17.116* 0.59 392
SLS 19.832* 0.69 452 0.081
20.742* 0.76 501
. 18.865 0.71 467
Holdtite 9.727 NA 374
9.867 0.64 458
T-Peel 10.007 0.60 238 0.069
8.381 N/A 207
9.440 0.57 233
11.045* 0.06 619
20.382* 0.15 1291
SLS 17.921 0.18 988 0.396
8.341* 0.04 465
9.721* 0.05 511
Bohle 5.169 0.07 288
15.094 0.06 674
T-Peel 13.977 0.07 644 0.077
16.244 0.06 726
16.600 0.06 778
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3.4.2 Failure Mechanisms & Observations

When securing the samples in the test machine it was noted that some load was being
applied to the samples during the tightening of the jaws. This is largely unavoidable and is
most visible in Graph B7, Graph B11 and Graph B12 (the more flexible adhesives dissipated
the load through visco-elasticity before readings were taken).

The preferred failure for adhesives involves the adhesive itself failing within the bond
thickness. This is known as cohesion failure. This occurred with DC993 and the DC895 for
both test geometries (see Appendix C — Images of ). Conversely, the least desirable failure
mechanism is adhesion failure, where the adhesive pulls away cleanly from either substrate.
This occurred for the SikaForce for both SLS and T-Peel tests (see Appendix C — Images of
), although in some the SiakForce SLS tests recorded a significantly higher load bearing
capacity and which corresponded with a partly cohesive failure. Most of the 3M SLS
samples failed in cohesion, whereas the 3M T-Peel samples all failed in adhesion with the
steel.

The Bohle and Holdtite adhesives performed very differently to the rest of the adhesives. The
T-Peel samples performed as expected, with cohesive failure in the adhesive (see Appendix
C — Images of ). However glass failure was observed in four of the five SLS samples, with an
origin of failure close to the edge of the adhesive joint (see Appendix C — Images of ). Only

one out of the five SLS samples failed in cohesion failure for each of these adhesives
(17.92kN — Bohle and 18.86kN — Holdtite).
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4 Analytical and Numerical Investigations

4.1 Review of Analytical Methods

Due to the expected complexity (transient, geometrical nonlinearity, material nonlinearity) of
the numerical analysis it was decided that a method for validating the output from the finite
element model (aside from a comparison with the experimental results) would be useful. An
analytical method would also be useful for sizing of future steel-glass adhesive joints. Hence
a review of existing literature on the stress concentrations in adhesive joints was carried out.

A quick review of the literature yielded several results. First, the geometry most commonly
considered in the literature is a single lap joint and most of the papers review symmetric lap
joints i.e. adherends of the same thickness and material. Secondly, the problem is far more
complex than initially realised and most analyses make simplifications to eliminate some
parameters. Finally, nearly all the work found uses computational methods rather than
providing empirical equations that can be used as a quick check. A good overview of the
development of stress analysis in single lap joints is described by Adams (Adams, 2005).

However, there is some research that provides equations to approximate the stress
distribution in the adhesive layer Her (Her, 1999) and Tsai et al. (Tsai et al., 1998) and the
former also provides equations for the stress distribution in the adherends as well. These
equations are valid for any adherend thickness/material as well as adhesive thickness.

However, the above methods ignore bending which is perhaps a simplification too far. Yet,
there are some more complete works which describe analytical formulations that can be
implemented using a spreadsheet. One such example is the analysis carried out Bigwood
and Crocombe (Bigwood and Crocombe, 1989) which gives the shear and peel stresses in
the adhesive. A drawback of this method is that the loading conditions at the ends of the
overlap region are required. This is not straight forward as it requires knowledge of the
deflections of the adherends and in general loading conditions are only known at the ends of
the adherends. A comparison of these techniques with the experimental results is shown in
Figure 4.4.
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4.2 Description of FE models

4.2.1 Elementtype

A 2-D FE model was constructed for each test type using LUSAS v14.3. Since the adhesive
width (50.8mm) of the sample was relatively large compared to the adhesive thickness
(0.106mm-6mm), deformation in the width direction was considered to be negligible. A
quadrilateral quadratic 8-node plane strain element (QPN8) was therefore chosen for both
the single-lap and the T-peel connections as shown in Figure 4.1 (LUSAS, 2008). This
element is capable of capturing the elasto-lastic and visco-elastic properties of the adhesive.
The analysis was performed on a Windows-based PC with a 2.83 GHz processor and

7.93GB of RAM.

Figure 4.1 Plane straln element QPN8 (LUSAS, 2008)

4.2.2 Boundary Conditions

Half of each connection was modelled due to symmetry. The FE models of the single-lap
shear and T-peel connections for the DC993 are shown in Figure 4.2 and Figure 4.3
respectively and are typical of the models used for the other adhesives. The boundary
conditions are specified as follows: the experimental assemblies for both the SLS and the T-
Peel are symmetric about line AB in the yz plane therefore &, and M, are restrained along
AB. The experiential assemblies are also clamped by the testing jaws for 50mmm along the
steel plate (indicated as line CD and line EF in Figure 4.2 and Figure 4.3) therefore o,, and
M, are restrained along CD and DE.

Steel plate

haN 2 length

' DC993 adhesive layer
! Line of symmetry glass plate

Figure 4.2 FE model for DC993 SLS connection (boundary conditions and load shown
schematically)

Innoglast report_090710mo.doc Page 17



Line of symmetry

Steel plate
5 o5 o5 o5 of
OO0 OO 00O OO OO0

DC993 adhesive layer

Y
2 thickness glass plate .

Figure 4.3 FE model for DC993 T-peel connection (boundary conditions and load shown
schematically)

4.2.3 Material Properties

Visco-elastic and elasto-plastic and properties of the adhesives were obtained from Table 2.1
and Table 2.2, respectively. The steel plate and glass plate are assumed to be linear
perfectly elastic with properties listed in Table 4.1:

Table 4.1 Material properties of steel and glass

Young’s Modulus (MPa) | Poisson’s Ratio
Steel 209000 0.3
Glass 70000 0.22

4.2.4 Mesh density

The stiffness of the adhesives is very low compared to that of glass and steel, with most of
the deformation expected to occur in the adhesives. The convergence test was therefore
performed on a 3M SLS specimen by h-refinement. i.e.varying the mesh density uniformly in
the adhesive layer. A very coarse mesh was surprisingly accurate. For example a mesh
density of 400 elements (4x100 i.e. 4 elements across the thickness of the adhesive layer
and 100 elements along the overlap length) produces very similar results to a mesh density
of 100 elements (1x100), with the exception of the stress concentrations at the edge of the
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adhesive that appear to be underestimated by coarse mesh density (Figure 4.4). This
discrepancy is expected to have a negligible effect on the overall structural performance of
the adhesive as the elements subjected to a high stress concentration (observed in the 400
elements model in Figure 4.4) will deform plastically and thereby redistribute the elastic
energy to the adjacent elements, in doing so the shear stress distribution along the adhesive
length will therefore reverts to the 100 elements (Figure 4.4).The elastic strain energy stored
in the stress concentration zone represented by the area under the spike in Figure 4.4 is
small when compared to the elastic strain energy along the entire adhesive the effect on the
total load vs. displacement relationship is negligible. This discrepancy between mesh
densities will however be significant when determining the stresses imposed on the glass
particularly at low loads.

On this basis relatively dense meshes (Table 4.2) were used for each connection which did
not have a significant impact on computational time. The adhesive thickness was modelled
using 4-6 elements layers, and an appropriate number of elements along the adhesive
overlap length were selected to keep the aspect ratio of each element below 10.

15 I — P —— — —

—————————————————————————————————————————————————————————————————————————————————————————————————————————————

------- Tsaietal

- - - - Shiuh-Chuan Her

—— Bigwood & Crocombe

0.5 - Numerical (Elastic, Plastic & Viscoelastic) 400 elements
Numerical (Elastic) 400 elements

——- Numerical (Elalstic. Plastic & Vispoelastic) 100 e!em ents

Shear Stress (MPa)

0 i i i i
0 5 10 15 20 25
Distance (mm)
Figure 4.4 Analytical and numerical shear stresses at mid-depth of the 3M SLS adhesive
joint (P = 2kN)

Table 4.2 Mesh density of the adhesive layer

DC993 SikaForce Holdtite 3 Bohle
No. of SLS 6 x25 6 x25 4 x 200 4 x 100 4 x 200
Elements | T-peel 6 x 20 6 x 20 4 x 200 4 x 100 4 x 200

The differences between the numerical solutions (elastic and visco-elasto-plastic) and the
analytical solutions (which adopt an elastic material model) shown in Figure 4.4 were
explored further by plotting the shear stress distribution for the 3M SLS joint at different loads
Appendix G). A brief interpretation of these results is provided in section 4.3.1.
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4.2.5 Loading

The loading P is applied as a displacement rate (i.e. a velocity in mm/s) at the end of the
steel plate, corresponding to Line DF in Figure 4.2 and Figure 4.3. The displacement rate for
each adhesive corresponds to the experimental displacement rate shown in Table 3.1

4.2.6 Non-linear analysis controls

The nonlinear transient analysis in LUSAS was performed by means of two load cases. The
first load case consisting of one time step (0.001 of the total response time) was applied to
establish a starting condition; the remainder of the transient analysis for the total response
time was described by a second load case, proceeded from the starting condition. The total
response time was determined from the experimental results shown in table 3.2. The
dynamic analysis was performed using the implicit method, which requires the inversion of
the stiffness matrix at every time step and therefore relatively expensive, but is
unconditionally stable. An updated Lagrangian approach was selected to capture geometric
and material nonlinearity and prevent mesh penetration (LUSAS, 2008). A solution for each
time step was deemed acceptable; when the following convergence criteria were met: (a) the
residual force norm (the limit for the sum of the squares of all residual forces as a percentage
of the sum of the squares of all external forces, including reactions) < 0.1, (b) the incremental
displacement norm (the limit for the sum of the squares of the iterative displacements as a
percentage of the sum of the squares of the total displacements) < 1, and (c) the maximum
number of iterations per time step was set to 12.

4.3 Results and observations

4.3.1 Stress distribution

The differences between the numerical solutions (elastic and visco-elasto-plastic) and the
analytical solutions shown in Figure 4.4 and Appendix G, reveal that there is good agreement
between the analytical models and the elastic numerical model with the exception of the
stress concentrations at the edge of the adhesive. The analytical models seem to
underestimate the stress concentrations. This general agreement is expected as the
analytical models adopt an elastic constitutive model for the adhesive and should therefore
be in perfect agreement with results obtained from the elastic numerical model.

The shear stresses in the adhesive obtained form the visco-elasto-plastic numerical solution
also show good agreement with the elastic numerical and analytical solutions. As expected
the peak stresses predicted by the visco-elasto-plastic numerical solution are closer to the
elastic numerical solution at low loads (Figure 4.4), when the effects of plasticity are low. As
the load increases the stress concentrations at the edges of the adhesive are reduced by the
plastic deformation of the adhesive in these regions (Figures G1, G2, and G3). The stresses
at the edges the adhesive drop considerably close to the failure (Figure G4). The viscous
effects seem to have little influence on the stresses at these load durations.

Typical stress contours obtained from the nonlinear FE analysis are shown in Figure 4.5 and
Figure 4.6. As expected the bulk of the adhesive in the SLS is subjected to a relatively
uniform shear stress which increases rapidly toward the ends of the adhesive joint (Figure
4.5). The principal stresses observed in the T-peel stress contour plot (Figure 4.6) are also
as expected with substantial lateral deformations due to Poisson’s ratio effects. This
corresponds to the deformations observed in the experimental investigations (Figure C6).
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Loadcase: 16:Time Step 15 Time = 128.001
Results file: single lap.mys
Response time: 125.001

Entity: Stress - Plane Strain

Component: SHY —> P

oo
023
05

075
10
125

15 P E

175 —
20

Steel plate

Adhesive

Glass plate

Maimum 7.03524 at node 707
binimum -2.30039 at nocde 144

Figure 4.5 Typical shear stress, z,, contours in the vicinity of the SLS adhesive joint with
applied load P shown schematically. The results shown her are extracted from the
SikaForce adhesive model with 8=0.75 and P =1.818kN.

Glass failure, rather than adhesive joint failure was observed ion the SLS joints for the
Holdtite and the Bohle adhesives. The stress distributions at high loads are therefore of
interest for these adhesives and are shown in Figure 4.7 and 4.8. The maximum principal
stresses on the glass surface shown in Figure 4.8 is 99.8MPa. This is the right order of
stresses at which fully toughened glass is expected to fail and therefore confirms that the
numerical analysis is sufficiently accurate at high loads.

Loadcase: 11:Time Step 10 Time = 90,0010
Rezultz file: zingle lap.mys

Responze time: 90.001

Ertity: Stress - Plane Strain

Component: 51

oo
03125
0525

09375
125 -
18625 |
1875 |
21875 [~
25 -1

4—— Glass plate

[

[]

i

Maximum 6325844 at node 267 1
Mirimum -7 39808 at node 1 P &

|
]
[
!

it
T
/

[

Adhesive

Figure 4.5 Typical principal stress, oy, contours in the vicinity of the T-Peel adhesive joint
with applied load P shown schematically. The results shown her are extracted from the
DC993 adheisve with f=1.3 and P =1.78kN.
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Loadcase: 20:Time Step 19 Time = 150,001

Results file: single lap 0.022 mys

Reszponse time: 180,001

Erttity: Stress - Plane Strain Glass plate Adhesive
Companent: SXY /

-3 B2371
on
362371
724742
108711

14.4345 6
181186 P
21.7423

25366

Maimum 27,2759 at nods S021
inimum -5.33753 &t node 9016

Figure 4.7 Typical shear stress, z,, contours in the vicinity of the Bohle SLS joint with
applied load P shown schematically and the steel plate omitted for clarity. The results shown
here are for =0.022 and P =11.493kN.

Loadcaze: 20:Time Step 19 Time = 150.001
Results file: single lap 0.022.mys
Responze time: 180.001

Glass plate
Ertity: Stress - Plane Strain
Componert: 51
o0 ‘ - T .trﬂwl T
11.092 R i
22184 ] | 4

Adhesive

332761 ’
44 3682 '
55 4602 P << = 7 T = T
66.5523 | M S i U |
776443 i T
68,7364

Maximum 98 7675 at node 13542
Minimum -0 060827 &t node 7545

Figure 4.8 Typical principal stress, oy, contours in the vicinity of the Bohle SLS joint with
applied load P shown schematically and the steel plate omitted for clarity. The results shown
here are for $=0.022 and P =11.493kN.

4.3.2 Load vs. displacement

The load vs. displacement results obtained from the nonlinear FE analysis are shown in
Appendix F. The numerical results are superimposed on the experimental data to illustrate
the goodness of fit between numerical predictions and experimental results.

The accuracy of the numerical model depends on two main factors: (a) the accuracy of the
bulk adhesive properties obtained from the dumbbell specimens and (b) that the failure of the
SLS and T-Peel specimens occurs in the adhesive (i.e. cohesion failure rather adhesion
failure). The results shown in Appendix G confirm this as the best agreement was obtained in
the 3M SLS, the DC993 SLS, the DC 993 T-Peel and for the stronger of the SikaForce SLS
specimens that failed in cohesion. There is a moderate to poor agreement in the other
adhesives. This is due to one or more of the following: (a) the difficulty in preparing a good
quality dumbbell such as for the Holdtite; (b) the premature failure triggered by adhesion
failure; (c) premature failure caused by glass failure.
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4.4 Conclusions

The analytical modelling of adhesive joints is a non-trivial undertaking. The models available
to date are based on a number of simplifying assumptions, not least, the elimination of all
viscous decay and plasticity effects, resulting in an elastic representation of the adhesive.
This means the analytical models described in this chapter, may be suitable for approximate
design purposes, particularly for long duration loads on ductile adhesives, but are potentially
unsafe for detecting failure triggered by the stresses peaks at the edges such as glass failure
and failure of more brittle adhesives.

Constructing a close-to-reality numerical model of an adhesive joint is an equally demanding
task and must be accompanied by a step-by-step validation of the model. The accuracy of
the model also requires a careful determination of the material properties such as the
decoupling of the transient visco-elastic properties from the time-invariant elasto-plastic
properties. By carrying these tasks out correctly it is however possible to obtain a very good
agreement between numerical and experimental results to the point of maximum load. This
was observed for the 3M SLS, the DC993 SLS, the DC 993 T-Peel and for the stronger of
the SikaForce SLS specimens.

Modelling of the post-failure performance of the adhesive was not attempted in this study.
Although theoretically possible, it would be expected to add several complexities to the
numerical analysis.
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5 Conclusions and Recommendations

The principal aim of this study was to provide initial data on the structural performance of five
candidate adhesives for steel-to-glass connections. The intention was that the performance
data from this study would provide useful information for numerical or analytical calculations
for such joints and would serve as a basis for identifying the adhesives on which further tests
would be carried out. This aim has been achieved successfully. The quantitative structural
performance data is provided in the preceding sections of this report and in the appendices.
In addition, there are some general conclusions on the use of steel-glass adhesives listed
here:

1. Some of the bulk material properties of adhesives such as Poisson’s ratio and
viscous decay constant are generally not available and require carefully controlled
preliminary tests on dumbbell specimens. It is not always possible to produce good
quality dumbbell specimens with some of the adhesives These mechanical properties
are essential for constructing close-to-reality numerical models.

2. Adhesives are generally sensitive to surface preparation, but some adhesives,
generally the thin joint / contact adhesives are very sensitive to adhesive thickness
and surface roughness.

3. The adhesives investigated in this study have very different shear moduli with one
adhesive being 12,500 stiffer than the most flexible adhesive. Despite the different
chemical compositions, the elastic shear moduli, Gv, of the different adhesives seem
to be related to the bond thickness, t, such that G, x e™.

4. The stiffer adhesives tended to exhibit less ductility than the adhesives with low
stiffness.

5. Analytical formulations are unsuitable for predicting the peak stresses at the edge of
the adhesive joint and are therefore unsafe when brittle failure is expected.

6. Accurate numerical modelling through the finite element method is possible, but the
complexity of capturing the transient nonlinear behaviour (caused by visco-elasticity,
elasto-plasticity and large shear deformations) requires step-by-step validation of the
model. Furthermore the numerical model is very sensitive to variations in the bulk
adhesive properties which are sometimes difficult to obtain (see point 1 above).

The choice of adhesive for a steel-glass connection will depend on how well the adhesive
meets the performance requirements of the proposed steel-glass connection. Since the
precise performance requirements of the proposed steel-glass connection are as yet
unknown we have provided a qualitative adhesive property table below that together with the
quantitative data provided elsewhere in this report will be useful in selecting a suitable
adhesive for this application.

Table 5.1 Qualitative comparison of adhesives

Adhesive

Property| = 5 C903 | SikaForce | Holdtite M Bohle

Strength low low high med. high

Stiffness low low high high high

Viscous decay| low low high high high
Ductility high high low med. v. low

Ease of preparation med. low high high low
Ease of tooling med. med. high high med.
Variability (SLS) low high low low high

Variability (T-Peel) med. med. low high low
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From this table it may be concluded that the best adhesive for a low strength / low stiffness
steel-glass joint is the DC993. In the event that a stiffer / stronger joint is required the two
adhesive to consider are the Holdtite and the 3M. It is however important to note that this
recommendation is based on the adhesives’ performance under short duration loads in a
laboratory environment. This recommendation and the use of the data in this report should
therefore be limited to preliminary adhesive selection. Any use of these adhesive in real-
world applications should be preceded by long term performance testing such as long
duration loading, cyclic loading, exposure to aggrieve environments such as pollutants,
cleaning agents, freezing / thawing cycles, UV etc.
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Appendix A — Test Geometries
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Appendix B — Experimetal Results Graphs
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Graph B2 - DC993 T-Peel Results
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Graph B3 - DC895 SLS Results
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Graph B9 - SikaForce SLS Results
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Graph B10 - SikaForce T-Peel Results
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Appendix C — Images of Test Specimens
i

Figure C2 - Adhesive Failure in SikaForce
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Figure C3 - Typical Failure of T-Peel Bohle Sample

Figure C4 - Failure of Glass in a Holdtite Sampl '
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Figure C6 — Loaded DC993 T-Peel Sample
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Appendix D — Extended Sample Preparation
D1  Surface Preparation, Cleaning & Priming

D.1.1 Surface Roughness

The adhesive that required the most careful control was the UV curing acrylic, (Bohle B 682-
T). For this adhesive the manufacturer specifies a bond thickness of 0.1 - 0.5mm, however
information on the ideal surface roughness of the adherends was not readily available. In
order to guarantee the optimum strength we therefore attempted to recreate the surface
properties of a Bohle certified fitting on the steel adherends (by grinding). To measure the
surface roughness a surface profiler (Form Talysurf 120) was used and standard measures
(Ra and Ry) were used to compare the different surfaces.

The average values for these surface roughness measurements are shown below in D1:

Table D1 Surface Properties of Steel for Various Treatments

R, (um) Rq (um) Max Deviation from Mean (um)
Untreated Steel 4.97 6.27 24 .42
Sanded Steel 0.47 0.66 4.91
Bohle Fitting 0.30 0.37 1.38
Ground Steel 0.20 0.27 1.60

The ground steel fitting therefore provides a good match to the Bohle fittings. Example plots
of typical surface profiles are shown below in Figures D1, D2 & D3 for some of the above
finishes. The 3M and Holdtite adhesives also required a well controlled surface finish but this
could simply be recreated by lightly sanding the surface with 180 grade sandpaper.

D.1.2 Priming

Cleaning for the samples was as stated in 3.1.2 but the DC993 and SikaForce adhesives
required additional treatment. These adhesives required primers — the SikaForce had two
separate procedures whereas the DC993 only required one. For the SikaForce the surfaces
were wiped with Sika Activator a solvent based cleaning agent designed to improve
adhesion. This was left (for approximately 15 minutes) until dry and then a primer was
applied and left to dry (Sika Primer-206 G+P — a pigmented solvent-based polyisocyanate

o

Vertical Displacement (m)

_ I I
0 0.005 0.01 0.015
Horizontal Distance (m)

Figure D1 Typical Surface Profile of Bohle Fitting
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solution). For the DC993, a primer (Dow Corning 1200 OS Primer — A siloxane based
solvent) was applied, by brush, to the steel alone and left to dry. The manufacturer’s
guidelines were followed explicitly for these products before the adhesives were used.
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Figure D2 Typical Surface Profile of Untreated Steel
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Figure D3 Typical Surface Profile of Ground Steel

D.2 Adhesive Mixing, Assembly Jigs & Assembly Process

D.2.1 Mixing & Assembly Jigs

The DC895 and Bohle adhesives required no mixing at all and could simply be applied
directly to the surfaces. However, all of the other adhesives required different mixing
procedures.

The SikaForce was relatively straightforward but required proprietary pneumatic dispensing
equipment (See Figure D4). The cartridges are placed in the dispenser and both components
are forced through a static mixer attached to the end of the cartridges to ensure proper
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mixing. The Holdtite and 3M were simply squeezed into a disposable measuring cylinder in
the correct proportions and then mixed thoroughly by hand until neither of the individual
components could be identified.

The DC993 required the most time and specialist equipment (see Figure D5) to mix it
thoroughly. The silicone rubber was placed in a specially designed clamp and the catalyst
was squeezed into the top of the cartridge. Then the two components were mixed together
for 90 seconds using a fitting attached to an electric drill at a constant speed. Once complete,
the cartridge was reassembled and then inserted into a manual dispenser ready for use.

Figure D4 Pneumatic Dispensing Gun & Static Mixer Figure D5 DC993 Mixing Equipment

The assembly jigs used for most of the adhesives positioned the steel in the correct place on
the glass (see Figure D6). These were made from epoxy filled modelling board cut to size by
CNC machines. In order to ensure that the surfaces were parallel, the jigs and materials
were placed on a single piece of flat glass, which minimised misalignment. In addition, tape
was placed on the jigs around the joints to ensure that the jigs were easy to separate from
the sample once the adhesive had cured.

The jigs were redesigned for the DC993 in order to allow the preparation of five sample with
one mix. These redesigned jigs involved spacers working off a straight edge placed on a
level table and allowed all 5 samples for both test geometries to be assembled
simultaneously. The T-Peel jig is shown in Figure D7.

Figure D6 T-Peel Assembly Jig Figure D7 DC993 T-Peel Assembly Jig

D.2.2 Assembly Process

The thickness of the joints had to be carefully controlled to obtain the optimum strength, but
this could only be achieved in the thick adhesives i.e. DC993 (6mm), DC895 (6mm),
SikaForce (3mm) where flat glass spacers could be cut to size as the joint thickness was
significant and the adhesives had gap filling properties.
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However, for the Holdtite, 3M and the Bohle adhesives a more accurate technique was
required as the joint thickness and tolerances were an order of magnitude smaller (0.1-
0.2mm). For these adhesives, Spheriglass® glass microspheres (grade 2429 or 2024 - see
datasheet in Appendix E — Product Datasheets) with known diameters were mixed in (<5% by
volume) with the adhesive and then applied to the joint. Pressure was then applied to the
surfaces, squeezing excess adhesive out the sides of the joint until contact was made with
the glass spheres, guaranteeing the thickness of the bond width.

The thickness of each joint is specified in Table 3.1.

Once the surfaces were prepared, the adhesives were thoroughly mixed and the joint
thickness could be controlled, the joints themselves were created. For the DC895, DC993
and SikaForce the adhesive was squeezed out of the cartridges, through the applicator and
straight onto the substrates. It was important to ensure that there was significant adhesive
present so that the correct joint thickness could be achieved. Pressure was then applied on
the surfaces and onto the spacers with any excess adhesive being forced out the sides. As
much of the excess was removed at the time as was possible without disturbing the
components, and any remaining excess was carefully removed with a blade once cured. The
same process was used for the Holdtite except the adhesive was spread onto the surface
from the mixing container using a flat wooden applicator.

Manipulation of the metal and glass elements during the handling time was kept to a
minimum to prevent imperfections such as air bubbles entering the joint.

There was a noticeable difference between the ease of application for each of the adhesives,
in easiest-hardest — Bohle, Holdtite, 3M, DC895, DC993 then SikaForce. However, these
observations do not necessarily carry through to assembly-line applications.

D.2.3 Curing

For most of the adhesives the curing process required was to leave the samples in the jigs at
a temperature of approximately 22°C and a relative humidity of 40% until the adhesive
reached the handling time. The exception to this is the Bohle adhesive. This adhesive
required UV radiation to cure. So the samples were placed under a high intensity UV bulb
(Osram Ultra-Vitalux — 300W) at a distance of 10cm for a duration of 60 seconds to ensure
that the adhesive had cured throughout.

The handling and curing times are shown in Table 3.1.
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Appendix E — Product Datasheets

Product Information

FEATURES

¢ Mfests European stxndaed fog
semctural plaring az developed by
EOTA working groaps

« Excellsnt adhesion to a wide rangs
of oobzemares including coxted,
enxmalied snd reflactive glaes,
snodized and polvesier paint coated

* High level of psechanssal propertie:

= Odogless and noo-cocrosive cure
temperature rangu: - 50%C (-35°F)
ta 150°C (302°F)

v Raziztami o oTOCS

BENEFITS

+ Strucnanal capabilicy

v The cured product exbibin
exeallens weatharing
characteristics, and a high
rexiztnce o ulirs-viclst radiaton,
haat and bursidity

» Lot mafching of bass snd curing
REOL B0 DICHIINY

» Lo mafching of base and curing
AGEOr ol eaceslary

DOW CORNING® 993
Structural Glazing Sealant

Two-part sllicone rubber

AFPPLICATIONS
* Two-pant silsooe sealsnt for srucnaral glaziag.

TYFICAL PROPERTIES

Specificanos whnsers: These values v not inoesded for use = preparing spacibicasions
Pleade cotdast yous kil Do Cormuag siled fepeeieatalive piod b wuibsg spocelialion:
o e product.

Trit methad™  Troperey TUnit  Walse
Baze: a3 supplied
Color 5ol CORITERTY Vateens white
pazme
Specific graviny 134
Wiscosicy (10057 mlas 150 000
Curlag agent: as supplled
Coalar and comumensy Vinoens blisck
pasoe
Specific graviny 108
Viscasioy (100s™1) mPas 15 000
ASTM DRI Flach possr - Clsed ouge C Ik
F El 4
DD 21578
= 1832
Az mlzed
Calar snd coaismendy Hlaek ssa-
slump pacis
Specific gravity 133
Viscasioy (100s71) mfas Lol ]
Werking mme (250 TTF, 50% BLH ) minates 10w 30
Tack-Eree tisme [I50TTF, 50 EH) sanutes  BD 4o 100
Comocivenr:: Hea-carozivwe
Az cured = adver 7 dayy ar 255C (TT'F) and 50%: RH
IS0 2339 Tencile cowngd A2 nps
ASTMDE4  Tewsweagth km X}
IS0 8339 Elonganon ar break By 1@
ASTMDIIH Dereimessr Basdnsss Shaee A &0
Sealese dhnisae design losd Fa 140,000
Sealend sdatic desgs boad Fa 15 Ol
Servce mpens=y raoge b & <50 B = 50
F 5% so =002

* ASTM: Asserersn Soesery foe Testiag snd Muesals
50- 1 | Stamlardicati i
DIN: Deumche [sdumse MNomn.
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Product Information

LR LN SN

DOW CORNING?® 895
Structural Glazing Sealant

FEATURES One-part sllicone rubber
« Meet: the newty developed
Europesn standards for somue il
by EOTA » Dne component tilicons sealsnt for seructural glaring,
» Excellent sdbecion to 3 wids rmngs
of subsmases including coated, TYPICAL PROPERTIES
enamelied and reflaciove glacoes, Specificaion writers: Thece value: are a0t intended for use in prepasing specifications
anodized 3nd polyester coabed Pleaze comtact your bocal Dow Corsing ale: repewtentastive prios o writing specification:
aluminium profiles and stxinless o iz prodect. -
steel profiles Tect method®  Freperty Uit Value
* Odorlsss and BOG-COMTOLIS Cure As supplied
- Specific gavisy gml 143
* Chap-componsat product Slamp o How =m o
ETirAmas Cuze schadule (257CTTF, 3% RH.) mm
- afier 24 B 22
FITS - mfter 72 bz iz
BENE (See alze Opeimal Glaring Condinsn)
* The cared product exhibis As cured - afeer 7 days ar 25°C (T7°F) and 50% RH
= "'"""i“”."""“’“ . ASTMDI40 Durcenetes hardnes, Shore A Foints 38
- 0d 2 high ASTM DOH1T  Ultenase : L] &0
" to il i : 4 alasganon -
et and humudiny ASTM DO41T  Teccile stength, at [00% eloogpation ] 0.7
- —_— ; ASTM D412 Iﬂ-mumm kiPa .85
High ultimate tenzile sreagth ASTM D24 ear sxengts EXNm 19
makes it ideally suited for H-Flece T
siracheral bonding spplicatons ing
K EO B39 Ulnmaze eloeganon LY 280
* Excellent mechanical propartes 150 8338 Tensile smengih MPa 106
50 B39 Voung moeduluz MFa 1a
Sealazs chuamic design boad Fa 14,000
Gealazs scutic design bead Fa 7,000
Service SeCoeratuly CaSEpe b «50 g =150
F 38 o M2
Weeksng ti=ne Enifises 15
= ASTM: American Society for Testmg and Masesials
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Scotch-Weld™
Epoxy Adhesive
2216 B/A Gray - 2216 B/A Tan NS - 2216 B/A Translucent

March, 2002

Technical Data

Produact Description IM™ Sevich-Weld™ Epeary Adhesnoe 22186 B'A Gray, Tan NS and Tramshacent are
flexible, toro-past, room femmperature cummg epomes with hagh peel and shear srengthe.

Advamntages + Expellent for boading many metals, woods, plastics, nabbers, and masanry products.
¢+ Base snd Accelerator are contrasting colors.
+ (rood retention of strength after environmental agng.
+ Resiziant to extreme shock | vibration, and flexing
¢ Excellent for cryvopemic bonding applications.
= 1216 B'A Gray Adhesve meets MIL-A-8XTH and DOD-A-82720.
« X216 B/A Tan NS Adhesive 12 non-sag for preater bondline control
« X216 B/A Transbocent can be myscted
T,,-p;i"] Uncared Note, The folewing ter hmicsl informution and dats shoubd be considered repoessntative
Phyical Properties o fypical only and thould ot be used for spevification parposes.
Presdiiet 2216 BIA Gray 2HE BIA Tan NS T B Translucent
Bane Acceberaion Bams Acceberaior Base Acceberaior
Codor: Wikt Gray Wikt Tan Trarrshcent Ambar
Base: Modifed Modified Wodifed Mo Mliodified Modified
Epoxy Agrr Epoxy Berure Epouy Bprir
Het Wi (Ikigal) 11.1-11.8 105110 11.1-11.8 10.5-11.0 B4-0.8 B85
mﬂml 75,000 - 0,000 - T5.000 - 50,000 - 11,000 - 5000 -
T sp. @ 20 rpm 150,000 80,000 150,000 200,000 15,000 2,000
Mix Ratic: [y weight] & parts 7 parts & parts T parts 1 part 1 part
Mix Ratio: (by wolume) 2 parts 3 parts 2 parts A parts 1 part 1 part
Weork Lide:
100 g Mass § T5F [24°C] | ) manuies | B0 mwebes | 120 minubes | 120 mirtes | 120 mintes | 120 minubes
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UV adhesive B 682-T b PResiules

Tochnical Data

1. Product Description

This U ciafing adhesne i§ Tanslucan b1 6ol complataly cliar. 1 is relataly todebodied imedwm vecasity] and Swest Taralors be appled o
the bording swiace priof te sssembling e parts. Dies to #ha veey high final sweagth of this schesse, it is especially mitabla for satcally
dimanging boads. Elasatmatal bonds work gut espacially waill - it s prefarably msed whan bonding matal binges 1o glass decsrs. Mary ofhar
mmaterials can ba banded with this adhesive spart kom matl foglass, it ks abwe ssbbis ts bond sione, wood and variety of hamoplastics te
guzs

Az nel 5l hermaplanics can ba bondsd, priof Filas e abeiys remmmandad when working it thess mamerials The schese B 682-T a0
raacts withaut LV sopomms whan eaing e BOHLE UV actiwator LF ArL-Nr. B 52 030 6580 52 050 66 fe.g. fer coloured plass. amirabed
gha=s mital/matsl bonds gic . In v case plagea consider 3 slightiy reduced linal srangth.

2. Fialds of application
+ espacially for glass’'matal bonds

o fof bords with demanding siength qurasants

3. Suitabla bonding matarials

o ghiss matal o qhads ta glass
i glass o wood o glass 9 sines
o g, phas o timp. gham o glazs i tamaplistics
4. Charactenstics

Matwrial Bigs dorylic-acid estar
Colour Tanshecon
Folfrciive indax appror. 150
Denaiiy apron. 110 glom?
Salid contert 00%

Fash point aprox 23°C
Viscasity appron. 960 mFa s
Comsizsancy Meedim wiscoes
Hond na 0 - QS mm
Inradiation LA 320 - 400
Hardegss approx. B0 Shore D
Shaan straegsh approx 38 W'
Toreparaturg rarge 40 I 4140
Lingas strinkage aproc 5%
Swecage In original centaings, dry aed dark ina LV axposute)
el lila % et

LN Adhesive B BE2-T 1000 botta Are-Bo, 52 0 96
IN-Adnesive B BT 250 botts Art-Mo. =209 55
U Adheaive B Ba2.T 100y bota HArt-Mo. 52090 54
LN Adhesive B.632.T 20 borta ArtNo &2 0 8

6. Limitation of lability

Pracautions g0 EU Sadaty (ata Sheet

The precading informgtson a5 well 35 any technica] recommendation ghvee inwriting, verbally or basad en tests an provicked 1o the Best of car
Enawledpe. Howsver, ey ans non-tinding recommandators snly and do not afect yeur respoasibility 10 determirn tha comectnass of given
recominantlations aad s kability of tha product for yeur partoular parpeses. The application, use of processing of our products &3 well 23 Ta
pnduction of prodacts based ca our echnical recommandations arm bayend o conirol and Tarelom Gl axdusively in yoer area of
rasporsibiity. Salos of our products s effecied sccomding io our moet updated Cangral 53les and Delivry Conditions.

Honie AG - Dissalstrate 10 - D400 Hoan < T 443 2158 5068-0 - F 483 1188 5558-051
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plexx

structural adhesives

TDS 3295

MACROPLEXX ® 1296 is & sacond i kb, o comibing high shaar swengh, wil
I Eperaine resistance, with te hﬂqﬂﬂdlnﬁ.mm mmm-ﬂtd--

100 rmdon Wough & min reezle, 6 well s with & baad on bead application system. This scheshes has incradibls sdheaion

Iypical Applications
Sign Fabricaion and Irstallaon  Automofive Azsembly  GFAP Fastering Systems  agnet Bonding

e Tt —"
e
*  Hydmowbons E0% Litimate Strength 1 Hour
*  Agds and Bases {310 phi Full Cure & Hours
=  Sall Soluliors Teamperaiuis Fangs -36+C w 180G
Caep Fll A
Zhml Syrings
-
e Eoml Carkic ASTM D2 [ Ha s
* P50l Universal Lot i taend PO0u95 Wmen®
& 40wl Carvidge o' Malal 18-22 W
®  Bulk Disponsing Sysiems Polyoartonate * 13 M
On ABSAES * HHH':'I'T
Yechnics) Festures
* Suibsstrate {alling
Part A Colour Ciressn
;-—uacdm ;ium Suilshis Subairams
wend Gk iple Faurtes Ceramica Bioel Canlccais
Flzture Tiene ihln.m- !
R 1 S1esl Wood
Viscosly A500cps FRP b
Flaak Point 1840
Gipecific Gimvity 1.02
ASphcalion |nsleulion Isimninolom.
Pleases comaull Macroplec: application manusl, 1) Wesking/ Opan Tima: Thes tirms intencal betessn
mpplication of adhesly e io substrate, and The possibie
Technical Hotes BBsamkds g ioning of the res mating parts @ 20°C
Macrople 3295 can be alse sppded o an offsst ratio o 2} Focre Tima: The length of tme after the subsTeie
[y i thes dmee. The upper lmitis A2 PartAto 1 assembly tl will sllow & joint 1o suppon a kg dead
Far B, which will 7 mirutes opsn Bme, without amy wlght. [Teatsd on n 12mm x 25mm overlsppad joirt O
changs in ulimats cured srerngth,
Macropleo 3295 8 aiinble lor paint baks opcleas up 1o
180G o 200 mi s,
{i'!.} TOS 1295562007
Holdtite
Posfiobeiin irdusinial Estale, Birley, Cosnly Duram, Unisd Kingdom, [EE 2AE Tels <4 {0189 411 T Fax: 44 @]151 411 5162
E-rmall ; Irdohoiamli oo Wl Jis DoiIals fo
Tu PATRRGT SRS el 8 rociunac 1 peoed St NG e 10 relaia BT AT GRSl ORI 4 T AT T o EpEn Ty T
TR OGN 0 G o 1 (TSI G PRTRan) o oo 579 DU 01 GRyEnE af (ERTl, 110 T . © famTn P ol o P Rk
W] R, Of W T (TSOATEICN FCT 15 e ST I 0 P B L T Dl T sk I G Db BN Adop A I AN B TRy 58 A Rask T OB
OeScAon of PENGE) S B n e ki S e 5 0 o o .
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Proouct Da i Saest
Ve IENE

SikaForce®-7550

L15

Elastic, Fast-curing and non-sagging assembly adhesive

Tachnical Prodsct D (i vilid)

Prgertes COmgoa A [T
(RN [Hardsre]
Chamical Diss Polyols, e “"L_':"“
Colar Black W
Mang Caer e
_ﬁwm Potpaain
Dernily @ 25°C 1] T 1.13 gom’, apor.
Beld Conters _ 0% 100%
Wmcoalty G0 (COP 5561/ Divd B30 1) 5000 mPas, apprea 5,000 Mk, appi
B ing viscodity (COR E30-1 1 Dok 53018 T 000 miPas, aprees.
B xirg i paris per weight 100 &=
Pty par woleme 100 2]
R 1!—“EH'F‘.1
e (T TR i Caan o SR
Cpan J;- lﬁ;} 15 min, appro.
Terale ap-shear siengin [C0P D851 1 150 458T) 5 hiPa, Sppi.
o] 0,20 NP3 Appro.
Sreagh evetoomésl e T a—
ﬂmmmmwmﬁ] = T
ESrome A NN k1 {15 ) 70, appron.
Tembs [E30-1 1 IS0 37} EhIP R, Spprom.
Ergalon i break (0GP @61/ 5037 TR, IpETOR.
[ Sivan aremion imperatre (5 5361 {155 5] BT (), mpias.
L= 0y ] ETMD “:'"Eﬂ

Serios iempemie  [CoNS0US) (COP 513-1)

ek s (SO I ongngl Cosed packaging Delow 25°)

CCEP 0 &1 B monhs
COP- Shi Coparil Dullly Protedus © 23°C (T3°F)/ 5% Lh
Dotz PP B2M - Elasic/ gosod
BEAF®TEE0 L15 B & Bhokopc 3 TS POOUCT i siabin for mpetienced . ADSQulE wonong Bme D compleie
DT dhaniew, which ofly, T Wi Gkl AdouieT il Beifdle BT
U by chamicel eacion of Be ben  NUDITIEG &6 COROAENTE Bww © B - DoAD w10 8 wide varely of
ompanentl o B § Qualie sagtomel, | PHTOTed 0 e adeson  and SubeTalen
B cormishy of § Whed polyol based remin UMM COMIIDIRY. - Wihatmnds kigh dynamio sireases
and m Eoses]  Funrcies. WITElE
WEHE.;;W P'Iél:ntm-lﬂ ElcHcaly Fofaordecind
EOOaRNGE Wi T 5] - Aappied ighdy Terciropic Aging reaiiani
mmw.“"-ﬂutulﬂ'm + FOOM INTIpELTS CUng

« Fasd cure mnd iyl praint + Sokant e

s ralenl 5 Al Mol

EkaForn® 788 1S 1/ 3
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Product Information

FEATURES

Dow Corning®™ 1200 OS Primer

APPLICATIONS
Prizoer for silicone elasmonsers, wlicons foams and sdhesiveswalans

s Improves adbesion of slicone
slepomers and foams oo sy
yubsmases

*  Provides more umiform and sooager

bonds

o Emny tonse

» Remains scove over several bours
after applicathon

o Foremlated for low momeiry, Le oot

n bealth barard scconding to
Europesn directive §23TREEC

* Solvent ased does pot deplete the
azone layer

» Hesichinf fo oxone, niire-violet
radation snd temperyiure extrense

IYFICAL PROPERTIES

Specification Writers: These values are 5ot intended for ue =
mm_hﬂﬂwtnmtmim:mﬁhﬂnm

wiiting specification: on this product.

Feae
badione

As rapphed
0178 Color
Q050

0090A D56 Flash poeat - chosed cop

DI0S4E.  Viscesicy m 13°C (73.4°F)

Uit Valse
1

i
808

hepmd

alal

Di2eg ific gravity af 23°C (73. 052
m{ﬂ Lot A i

Nounilé oving

e avrlabls on e

3 o
ASTM: Assersces Secsiry for Toating snd Materisls

DESCRIPTION

Dew Cornmg”™ 1200 05 Primer is used
o izaprove sdbevion and accaleraoe
adieuion bulld-up of silicoss elasmomen
b0 varions substrabes. This moishoe
curing promaer is supplied as o dihte
saluemion of resctive masenials in low
Viscomly silonane.

HOW TO USE

With most nrfaces, sabstastially
wironger and mone wmiforms boads are
elbtaimed by prepasise them with a
primer prior o the application of the
resilis, the following steps should be
followed om all sexfaces except silicons
rulsher.

I. Thoreaghly clean and degrease the

surface uimg a scouring sehoent and a

slightly sbresive pad oo 2 coane Ling-

fres choth. Finse all clesning apenty off
the furface with stetons, MEE o

isopropanol Allowr the surface bo dry.

2 Aleemmacively, squecss degressisg
with stearm of hot water and
adiditries can be weed to effectvely

demnmierialized water mnd allow to dry

thoroapbly, Envas that oo residuss are
Jeft on the paiace.

1. Apply n thin coat of

Do Cornimg 1 300 05 Primer by
dipping. broslung of spraying. Io mos
adibwion. Film thickness cam be roughly
estizased by appearance, the thicker the
fils the ionger the whate kot If eracks
appear in the chalied film, the coat
spplied was oo beavy. In dais cam,
cheaning of the prise cast ks
recommendsd fallowed by a seoond
application of » this coat.
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Tedhnical Data Sheet

Sika® Activator

Technical product data:

Chemical base solveni-based adhesion promober

Colour fransparent, clear

Dwenaity (DIN 51757} 0.71 kg appro.

Wisgomsty 2 mifas

Flash paint (DN 51755) TV

Application temperature +5°C o +28°C

Dirying timna (23°C § 50% R.H.) 10 mirs. to 24 h at temperatures over 15°C
30 mens. 1o 24 h 8t lemperaiures below 15°C

Storage sione in seabed container in a cool dry place

Shat b 12 manths

Transport classified as hazardous substance, Safety Data
Shiel 15 svilalle from Sika on fegquest

rethane sadhesines any excess with a clean, dry cloth  Nate:

of or paper iowel. Reseal confaingr The infoemaion, and, In parboular, Bhe nece
Areas ol applcation: ghtly after use. Prolonged expo- OMMENGIlons reaing 1o ME appieaon
Sika®™ AcSvator ©s used o clean Sure o io momshae will 09 enduse of SRa producs, we ghen 0
plass, cermmeccoated plass, the Mbchwe mm"' m'"“n“wmm
cut face of old polyurethane adhe- Coverage: 40 g per m? approx nomal conatons. in T OPE-
e nm:'-nnmmum-':wu
window glass and paints, lF:memw;ﬂm;: o “*:,'“ -4
Important note posal of chemical progucts. users Mﬂi‘n'llill.lﬂh“-ntl mli
Sika® Activator contains sohvent, Should fefer fo e curment Safety  can oo wimed ener from N ormaton,
which may dull the surface finish of D93 Sheet containing physical, o om any wiiien recommendatons. of
some freshly applied paints. Pre- ®cological. lonicological and other from sy oiféf Bdvice ofefed The pro-
oul. Il Ska® Actvator is acciden. Pnate type of substance. BUI crren S of S8 BN DeRvery. LUi-

splashed adjacent Eicald NIV ey B0 e moad meoen
mwmmmm “mmhmumm“u
clean, dry clath, Newver o o product Soncemed, coples of which wil [

n.n-dmrlq.ﬂ.
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Twchnecal Data Shesl
Wersion § 7 20/ 08

Sika®-Primer 206 G+P & Sika®-Primer 206 Stix

Teohnical Proahct Data (Pypécal Ve
Cresmical base PMmented kotven! Lastd DOYEOCyaNae WiSon
(o Back
,%.[““_’"} 18 Eop
4.7 K
VO conieel E12 grame | iher
Viscouby 10
Fash pond 257 [T
Sl Lortend
ADEIEING BRI 48 - TIE°F {5 4Y'E
[Apsticaban mefnod Biueh ¥u can (et for San
Coowmrae QL7 oz
Dirpang Bma’ cwed A3°F (57T} 10 i
| tomiow 40F [57) 20 e
FRLFTLT 7Y Bt TOE LI FETanaeT) am
 Skvage Fiore I sedied oot 18 cool Oy e
i = ¥ =0 il Lot
Sheft IBe (Eiorage Detesen 50 - TTF (10 - 25°C)) “""""""““ﬂ" 'sln
" ey aeaEBoral arying Dme B cooier SMpeIireE o i POt Bubsiie
Dascripbion Arwan of application

ormuaied ff e Teameni of [OND  INRDECY on FeE.

Dol N Srec QUERG woll PRSI whes ) FE B0Ad N nol Dvaiatie on e and of sound quality. Thomoghly remoss

mpication of SMA" pofporeifons grec  pefmeler Of e GUEL pan io provide Al oL and residuss. Wnen

garng adwsives and b0 mprowve  parkal LY protechon o e pofeceinane.  SIRG o Aniaby, oo
of ol SIEN [ROSEE. E & ako used 36 3 QUNerEl PUIpOGE Spplipten rateortiors o Bofh grehaca
PR 200 GeP B mafuSESed wNEh I usd B promols

é
:

ﬁggééﬁ

Bia® vy 0+ N By Poiear 70 B8 1) 3
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For furifer information abtout the supenorn performances of Spheniglassy® Solid Spheres and advice on how best fo use wem
i YOUT ApPHCHbON, Phese Conlael Lt
POTTERS EURGPE - ENGINEERED GLASS MATERIALS DrASION
Pontelract Road

Barmnabey
South Yorkeshire 571 14
Uniged Hi

Tel. + 84 (0Dj1Z226 TDA516- Fax +44 (0]1236 2007 615
Website: yrate COlSrSSUrcos com

E -#il:

e

ol
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LI:CHJGHSI m et [MICRDNE] BETWEEN MICRONS
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T8 o
1496 w9 o100 L L] i35 - 70
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i
ey 33 0 - 100 oy A, w33
i11]
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Appendix F — Numerical and Experimetal Results Graphs
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Appendix G — Shear stresses at mid-depth of the 3M SLS joint
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